
  Mining Equipment 

 

 

 
 
 

 
 
 

Ref Document No. EB17002 Issue No. 1 

Subject COALTRAM® CT08/CT10LP Lift Cylinder Anchor Point 

Release Date April 26, 2017 

 

Purpose – Advise COALTRAM® owners and operators of an upgrade available to limit 

possible damage to the CT08/CT10LP boom lift cylinder anchor point on the load frame. 

 

Applicability – In service COALTRAM® models – CT08 & CT10LP 

 

Information  

Some Coaltram CT08/10LP’s have been experiencing an abnormal amount of wear in the 

boom lift cylinder anchor points. The bush has remained in-tact and has not worn, though, 

the hole in the frame has stretched and elongated. Wear has then accelerated as the 

bush and pin move around in the hole. 

See photos below for evidence. Note, the top surface should be flat, not raise before 

rounding down. 

 

Figure 1 

 

Figure 2 

This has been caused by excess force in the retract direction of the lift cylinders. This is most 

likely caused by an excessive amount of force pushing the boom in the up direction. 

ENGINEERING BULLETIN 
 



  Mining Equipment 

 

 

The bush used in this connection is made from a suitable hardened material in line with all 

the other bushes on the Coaltram.  

There is currently no relief valve on the rod side of the lift cylinders. Any exertion force on the 

boom in the upward direction will be transferred to these anchor points. The force 

transferred to the anchor points in that direction can be greatly reduced by reducing the 

pressure to which the cylinder can be retracted and as a result relieve the pressure if 

exceeded. This will not have any effect on the load carrying or holding capacity of the 

Coaltram, consideration has been taken to ensure the front wheels are able to be lifted off 

the ground. 

Recommendations 

Installing relief valves on the rod side of the lift cylinders will reduce the likelihood of 

requiring maintenance including building up and line boring of the anchor points. 

Updated drawings and parts book pages are included with this bulletin.  

Contact your PPK service centre for pricing on installation or follow the attached SWP 

CT6.58 in accordance with site procedures. A kit of the required parts is available under 

part number 5520010199. 

 

 

 

PPK Mining Equipment Pty Ltd 
T: +612 4964 5400 
www.ppkgroup.com.au 

 

 

http://www.ppkgroup.com.au/




CT08 parts & drawings/5520010195.pdf

















CT08 parts & drawings/5520010196.pdf

















CT08 parts & drawings/Boom lower relief parts pages.pdf




884











885











5520 0068 24 002



HYDR. SYSTEM CONTROLS AND MANIFOLDS



Ref Part no Qty Description Benämning See page Remarks 
no Detaljnr Antal Se sida Anmärkning 
1 5520 0067 06 1 MANIFOLD Page 889 QUICK CONNECT
2 0301 2364 00 4 PLAIN WASHER 13,5 / 24 X 2 –HB 200 FZB



3 5520 0049 93 1 SWITCH ASSY Page 891 PTO FUNCTION SWITCH



4 5520 0068 33 1 MAIN VALVE ASSY Page 893 CONTROL VALVE



5 5541 0364 00 3 SCREW, HEX HEAD A M10 90 26 6,4 16 10.9 -



6 5520 0044 56 1 MANIFOLD Page 693 SWITCHING



7 0301 2335 00 6 PLAIN WASHER 8,4 / 16 X 1,6 –HB200 FZB



8 0147 1323 03 5 SCREW, HEX HEAD M8 X 20 -8.8 FZB



9 0147 1325 03 1 SCREW, HEX HEAD M8 X 25 – 8.8 FZB



10 5520 0044 61 1 CONNECTION Page 901 AIRLINE



11 5520 0020 22 1 CONTROL Page 903 PILOT ISOLATOR



12 5520 0006 14 1 MOUNTING PLATE
13 5520 0002 99 1 JOYSTICK Page 905 MAIN (UNIT)



14 5520 0004 87 4 HEX SOCK. SCREW
15 0211 1244 03 6 SCREW MC6S M 6 X 12 – 8.8 FZB



16 5520 0044 44 1 TWIST HANDLE Page 907 RELEASE – MASTER HITCH



17 5520 0068 38 1 MANIFOLD Page 909 ARTICULATION



18 5520 0025 56 1 BRACKET METHANE LOCKOUT



19 0291 1128 15 2 LOCK NUT M8 – 8 FZB / ISO 7040



20 5520 0068 36 1 MANIFOLD Page 911 QUICK CONNECT



21 0301 2344 00 13 PLAIN WASHER 10,5 / 20 X 2 –HB 200 FZB



22 0147 1362 03 2 SCREW, HEX HEAD M 10 X 25 – 8.8 FZB



23 5520 0068 37 1 DRAIN UNIT Page 913 QDS DRAIN BLOCK



24 5520 0067 05 1 CONTROL VALVE Page 915 MASTER HITCH



25 5520 0044 70 1 PUMP Page 921 IMPLEMENT



26 5520 0049 94 1 SWITCH ASSY Page 925 PTO SWITCH 



27 0301 2321 00 2 PLAIN WASHER 6,4 / 12 X 1,6 –HB200 FZB



28 0147 1254 03 2 SCREW, HEX HEAD M 6 X 50 – 8.8 FZB



29 5520 0011 06 1 COVER VENT



30 5540 4627 00 2 SCREW, HEX HEAD



886











5520 0068 24 002



HYDR. SYSTEM CONTROLS AND MANIFOLDS 



Ref Part no Qty Description Benämning See page Remarks 
no Detaljnr Antal Se sida Anmärkning 
31 0211 1963 32 2 HEX. SOCK SCREW M 10 X 90 – 8.8 FZB
32 0147 1403 03 2 SCREW, HEX HEAD M 12 X 40 – 8.8 FZB



33 0147 1407 03 2 SCREW, HEX HEAD M 12 X 60 – 8.8 FZB



34 0147 1365 03 1 SCREW, HEX HEAD M 10 X 40 – 8.8 FZB



35 5520 0067 81 1 MANIFOLD ASSY Page 929



36 0147 1365 03 1 SCREW, HEX HEAD M10 X 50 – 8.8 FZB



37 5520 0067 80 1 DASH TOP ASSY Page 933



38 0291 1128 20 2 NYLOC NUT M10 – 8 FZB / ISO 7040



39 0147 1331 03 2 SCREW, HEX HEAD M 8 X 55 – 8.8 FZB  



40 0147 1330 03 1 SCREW, HEX HEAD M 8 X 50 – 8.8 FZB  



41 0301 2335 00 1 WASHER M 8 FZB



887











908











5520 0068 38 002



MANIFOLD ARTICULATION



Ref Part no Qty Description Benämning See page Remarks 
no Detaljnr Antal Se sida Anmärkning 
1 5520 0029 93 1 MANIFOLD ARTICULATION BLOCK
2 3715 0587 00 2 NIPPLE UN 1 5/16 – JIC 1-1/16



3 3176 1426 00 2 NIPPLE UNF 7/8 – UNF 7/8



4 3176 1586 00 2 NIPPLE UNF 7/8 – UNF 7/8



5 3176 6572 00 2 NIPPLE UN 1 5/16 – UN 1 5/16



6 3176 6039 00 1 NIPPLE UN 1 5/16



7 3176 5000 00 3 NIPPLE 3/4 UNO – 9/16” JIC



8 3715 0584 00 2 NIPPLE 9/16 JIC M/F – 90 DEG



9 3176 5427 00 1 RUNNING T 9/16 JIC(M)– 9/16 JIC(M) 9/16(F)



10 5520 0101 70 1 VALVE BODY
11 5520 0101 71 1 RELIEF CARTRIDGE
12 5520 0101 72 1 CHECK VALVE
13 3176 6591 00 2 TEE 1 1/16 JIC M/F/M



14 3176 5428 00 1 TEE 9/16 JIC M/M/F



15 0570 5000 21 2 REDUCER 1 1/16 JIC – 3/4 JIC



16 5520 0101 81 1 REDUCER 3/4 JIC – 9/16 JIC



17 5520 0036 59 1 NIPPLE 1/2 BSPP - 3/4 JIC



18 5520 0036 65 2 NIPPLE 1/2 BSPP – 3/4 JIC



19 5520 0001 07 1 ELBOW 1/2 BSPP – 9/16 JIC



20 3176 3060 00 1 ELBOW 3/4 JIC M/F



21 3176 6548 00 1 ELBOW 3/4 JIC M/F – 45 DEG



22 5520 0101 82 1 TEE 3/4 JIC(M)–3/4 UNO(M)–3/4 JIC(M)



909













CT10LP parts & drawings/5520009140 REV2.pdf













			5520009140 REV2_1.pdf


			5520009140 REV2_2









CT10LP parts & drawings/5520009335 REV2.pdf

















CT10LP parts & drawings/Boom Lower relief parts pages.pdf




884











885











5520 0068 24 002



HYDR. SYSTEM CONTROLS AND MANIFOLDS



Ref Part no Qty Description Benämning See page Remarks 
no Detaljnr Antal Se sida Anmärkning 
1 5520 0067 06 1 MANIFOLD Page 889 QUICK CONNECT
2 0301 2364 00 4 PLAIN WASHER 13,5 / 24 X 2 –HB 200 FZB



3 5520 0049 93 1 SWITCH ASSY Page 891 PTO FUNCTION SWITCH



4 5520 0068 33 1 MAIN VALVE ASSY Page 893 CONTROL VALVE



5 5541 0364 00 3 SCREW, HEX HEAD A M10 90 26 6,4 16 10.9 -



6 5520 0044 56 1 MANIFOLD Page 693 SWITCHING



7 0301 2335 00 6 PLAIN WASHER 8,4 / 16 X 1,6 –HB200 FZB



8 0147 1323 03 5 SCREW, HEX HEAD M8 X 20 -8.8 FZB



9 0147 1325 03 1 SCREW, HEX HEAD M8 X 25 – 8.8 FZB



10 5520 0044 61 1 CONNECTION Page 901 AIRLINE



11 5520 0020 22 1 CONTROL Page 903 PILOT ISOLATOR



12 5520 0006 14 1 MOUNTING PLATE
13 5520 0002 99 1 JOYSTICK Page 905 MAIN (UNIT)



14 5520 0004 87 4 HEX SOCK. SCREW
15 0211 1244 03 6 SCREW MC6S M 6 X 12 – 8.8 FZB



16 5520 0044 44 1 TWIST HANDLE Page 907 RELEASE – MASTER HITCH



17 5520 0068 38 1 MANIFOLD Page 909 ARTICULATION



18 5520 0025 56 1 BRACKET METHANE LOCKOUT



19 0291 1128 15 2 LOCK NUT M8 – 8 FZB / ISO 7040



20 5520 0068 36 1 MANIFOLD Page 911 QUICK CONNECT



21 0301 2344 00 13 PLAIN WASHER 10,5 / 20 X 2 –HB 200 FZB



22 0147 1362 03 2 SCREW, HEX HEAD M 10 X 25 – 8.8 FZB



23 5520 0068 37 1 DRAIN UNIT Page 913 QDS DRAIN BLOCK



24 5520 0067 05 1 CONTROL VALVE Page 915 MASTER HITCH



25 5520 0044 70 1 PUMP Page 921 IMPLEMENT



26 5520 0049 94 1 SWITCH ASSY Page 925 PTO SWITCH 



27 0301 2321 00 2 PLAIN WASHER 6,4 / 12 X 1,6 –HB200 FZB



28 0147 1254 03 2 SCREW, HEX HEAD M 6 X 50 – 8.8 FZB



29 5520 0011 06 1 COVER VENT



30 5540 4627 00 2 SCREW, HEX HEAD



886











5520 0068 24 002



HYDR. SYSTEM CONTROLS AND MANIFOLDS 



Ref Part no Qty Description Benämning See page Remarks 
no Detaljnr Antal Se sida Anmärkning 
31 0211 1963 32 2 HEX. SOCK SCREW M 10 X 90 – 8.8 FZB
32 0147 1403 03 2 SCREW, HEX HEAD M 12 X 40 – 8.8 FZB



33 0147 1407 03 2 SCREW, HEX HEAD M 12 X 60 – 8.8 FZB



34 0147 1365 03 1 SCREW, HEX HEAD M 10 X 40 – 8.8 FZB



35 5520 0067 81 1 MANIFOLD ASSY Page 929



36 0147 1365 03 1 SCREW, HEX HEAD M10 X 50 – 8.8 FZB



37 5520 0067 80 1 DASH TOP ASSY Page 933



38 0291 1128 20 2 NYLOC NUT M10 – 8 FZB / ISO 7040



39 0147 1331 03 2 SCREW, HEX HEAD M 8 X 55 – 8.8 FZB  



40 0147 1330 03 1 SCREW, HEX HEAD M 8 X 50 – 8.8 FZB  



41 0301 2335 00 1 WASHER M 8 FZB



887











908











5520 0068 38 002



MANIFOLD ARTICULATION



Ref Part no Qty Description Benämning See page Remarks 
no Detaljnr Antal Se sida Anmärkning 
1 5520 0029 93 1 MANIFOLD ARTICULATION BLOCK
2 3715 0587 00 2 NIPPLE UN 1 5/16 – JIC 1-1/16



3 3176 1426 00 2 NIPPLE UNF 7/8 – UNF 7/8



4 3176 1586 00 2 NIPPLE UNF 7/8 – UNF 7/8



5 3176 6572 00 2 NIPPLE UN 1 5/16 – UN 1 5/16



6 3176 6039 00 1 NIPPLE UN 1 5/16



7 3176 5000 00 3 NIPPLE 3/4 UNO – 9/16” JIC



8 3715 0584 00 2 NIPPLE 9/16 JIC M/F – 90 DEG



9 3176 5427 00 1 RUNNING T 9/16 JIC(M)– 9/16 JIC(M) 9/16(F)



10 5520 0101 70 1 VALVE BODY
11 5520 0101 71 1 RELIEF CARTRIDGE
12 5520 0101 72 1 CHECK VALVE
13 3176 6591 00 2 TEE 1 1/16 JIC M/F/M



14 3176 5428 00 1 TEE 9/16 JIC M/M/F



15 0570 5000 21 2 REDUCER 1 1/16 JIC – 3/4 JIC



16 5520 0101 81 1 REDUCER 3/4 JIC – 9/16 JIC



17 5520 0036 59 1 NIPPLE 1/2 BSPP - 3/4 JIC



18 5520 0036 65 2 NIPPLE 1/2 BSPP – 3/4 JIC



19 5520 0001 07 1 ELBOW 1/2 BSPP – 9/16 JIC



20 3176 3060 00 1 ELBOW 3/4 JIC M/F



21 3176 6548 00 1 ELBOW 3/4 JIC M/F – 45 DEG



22 5520 0101 82 1 TEE 3/4 JIC(M)–3/4 UNO(M)–3/4 JIC(M)



909













    
 


Document No: SWP CT 6.58 Last reviewed: Section:Coaltram Version: 1-0616 Page 1 of 8 
This document is uncontrolled if printed.  Please check the Master Document Index (MDI) for current version. 


SWP CT 6.58 
LIFT CYLINDER LOWER (ROD SIDE) RELIEF 


Applicable to: CT08, CT10LP  
Scope: 
 


The objective of this SWP is to provide a recommended method for the FITTMENT of A RELIEF TO THE LOWER (ROD SIDE) OF THE HOIST 
CYLINDERS 


 


PPE requirements: 


 Protective Clothing  Safety Glasses  


 Protective Footwear  Hearing Protection  


 


Plant / equipment / materials:  


 Lock out lock  Vehicle chocks  Out of Service Tag 


 Personal Danger Tag  Hand Tools 
 Air Drill 


 Drill Set  Machine Relevant Hydraulic PLMG Schematic 
 M8 tap 


 5520010170 – valve body  5520010171 – relief valve cartridge  5520010172 – check valve 


 5520010183 – HOSE #36  5520010184 – HOSE #37  5520010185 – HOSE #38 


 3176 6591 00 – 2 off  3176542800 – 1 off 
 0570500021 – 2 off 


 5520010181 – 1 off  5520003659 – 1 off 
 5520003665 – 2 off 


 5520000107 – 1 off  3176306000 – 1 off 
 5520010182 – 1 off 


 0147133003 – 1 off  0301233500 – 1 off  3715058700 – 1 off 


 3176655000 – 1 off  Schematic – 5520010195  Plumbing diagram - 5520010196 


Note: 5520010199 is a kit that contains all store stock parts listed above. 


Safety and Legislative requirements: 


  







    
 


Document No: SWP CT 6.58 Last reviewed: Section:Coaltram Version: 1-0616 Page 2 of 8 
This document is uncontrolled if printed.  Please check the Master Document Index (MDI) for current version. 


COALTRAM MAINTENANCE SAFETY INFORMATION  


 Ensure that all safety information is read and understood before maintenance or repair task is performed 


 The person who is undertaking the repair or maintenance task must be qualified and competent to complete the task being undertaken  
 


1. PPE. Appropriate PPE must be worn including Hi Visibility 
Clothing, Safety glasses, Protective Footwear, Hand Protection 
(as required) Hearing Protection (as required), hard hat (as 
required), Dust Masks (as required). 


 
 


2. Isolation locks, Danger Tags and Out of Service tags MUST be 
used in accordance with site requirements and vehicle specific 
isolation procedure. 
 
 


3. All lifting gear must have current inspection tag, be suitably 
rated for item being lifted, and be in good condition. 
 
 


4. Lifts requiring mechanical aids must only be conducted by 
trained and competent personnel. 
 


5. When lifting objects with mechanical aid, keep clear of all 
potential crush or pinch points. 
 
 


6. Keep clear of suspended loads. Use Safety line to control load 
when required. 
 
 


7. Manual Handling. Do not lift or move objects by hand that are 
too heavy to do so. When manual handling objects use correct 
manual handling techniques. 
 
 


8. Pinch Points. Keep all body parts clear of pinch points. Ensure 
hands and feet are clear when lifting and lowering objects 
 
 


9. Vehicle support stands. Ensure vehicle support stands are of 
suitable capacity and in serviceable condition. 
 
 


10. Slips, trips, falls. Ensure work area is clear of objects that could 
cause a slip, trip, Fall hazard. 
 
 


11. Warning labels on vehicle must be observed 
 
 
 
 
 
 


12. Prohibition labels on vehicle must be 
observed 


 


 


13. Information labels on vehicle must be 
observed 


 
 
 
 
 
 
 
 
 


14. Service points on vehicle must be observed 
 
 
 
 
 


15. Climbing on top of vehicle. Always maintain 3 point contact 
when climbing on top of vehicle. 


 
 


16. Hot surfaces. Be aware of hot surfaces when vehicle has been 
running. 


 
 


17. Hot fluids. Be aware hot pressurised fluids. This includes 
engine coolant, hydraulic oil, transmission oil, diesel fuel. 


 
18. Chemical injuries: ensure that Material Safety Data Sheets are 


available and understood for all fluids used on vehicle. 
 
 


19. Stored energy. Ensure all stored energy has been depleted and 
raised cylinders supported before conducting repairs or 
maintenance. 


 
20. Accumulator pre-charge pressure. When all stored energy has 


been depleted the Nitrogen Pressure in the Brake Accumulator 
is 83 Bar (1,200 psi). DO NOT attempt to release pressure 
without correct equipment. DO NOT disassemble accumulator 
without releasing Nitrogen pressure to zero. 
 
 


21. Falling objects. Do not work under unsupported roof or in area 
where there is risk of falling objects. 


 
 


22. Live Testing: Live testing must only be done after a task 
specific risk assessment (take 5 or similar) and in accordance 
with site requirements. The person operating the vehicle during 
live testing must be competent to operate the vehicle. 


 
 


23. Crush points: Ensure that Articulation lock is fitted when 
conducting maintenance or repairs in crush zones. 


24. Working under boom: Do not enter under boom unless boom 
rated, designed for purpose supports have been fitted, boom 
has been lowered onto supports and vehicle is isolated. 


 
 


25. Hydraulic injection: Ensure that all stored hydraulic energy has 
been depleted before disconnecting hydraulic hose or fitting. 
Do not use your hand to find a hydraulic leak. Use a piece of 
Cardboard or similar to check for leaks. In the event of a 
suspected hydraulic injection refer to site specific procedure for 
fluid injection 


 
 


26. Compressed air: Ensure air receiver has been isolated before 
conducting repairs on air system. If working on air receiver the 
air receiver must be depressurised before commencing work. 
NOTE: The accumulator on the transmission declutch valve will 
maintain a small volume of compressed air. Follow instructions 
on how to remove air accumulator pressure (behind gauge 
panel) to discharge. 


 
 


27. Current information: Ensure current information is available 
prior to commencing maintenance or repair task.  


 
 


28. Guards: Ensure all guards and covers removed during 
maintenance or repairs are replaced prior to starting vehicle.  


 
29. Ventilation Ensure adequate ventilation when testing vehicle 


 
 


30. Do not conduct electric welding on vehicle unless the battery 
has been removed and Alternator disconnected by competent 
and authorised person.  


 
31. Stay clear of rotating parts 


 
 


32. Always use tools that are in good serviceable condition 
 
 


33. Take care to not damage wiring, hydraulic or air lines during 
repairs and maintenance. 


 
34. Ensure all electrical cables are placed in positions away from 


any possible mechanical damage and away from fuel lines. 
 


35. Gas Struts.(used on covers) contain compressed gas even 
when fully extended. Before removing, check for damage. 
Damage may cause an uncontrolled release of energy or 
exploding parts when removing strut. 
 


 
 


 







    
 


Document No: SWP CT 6.58 Last reviewed: Section:Coaltram Version: 1-0616 Page 3 of 8 
This document is uncontrolled if printed.  Please check the Master Document Index (MDI) for current version. 


No. Steps Hazards Controls 


1.  Inspect the area and remove any hazards Slips, trips, falls Housekeeping 


2.  


Park vehicle in a suitable area to fit components. A 
workshop is best to minimise opportunity for introducing 
contamination. 


 


Mobile Equipment No Go Zones 


3.  


ISOLATE COALTRAM: Refer SWP CT 1.07 or as per 
site procedure 


 


  


4.  FITMENT   


5.  Release any hydraulic pressure Stored energy Test for dead 


6.  
On a bench fit out valve body and check valve as shown 
in figure 1 and 2. 


Slipping on fittings Ensure fittings are clean 


7.  Drill and tap hole in frame as per figure 3 and 4. Metal swarf from drilling PPE 


8.  


Undo hose 14 and 15 from manifold 12. Refer fig 5. 
Remove 45° elbows from the manifold block.  


Note, manifold block will have to be unbolted from wall to 
allow one of the fittings to be unscrewed. 


Awkward position. Oil spills. Slipping off hose fitting 
Good body positioning. Contain and 
clean-up oil spills. Clean hose fitting. 


9.  
Install the two nipples, tee’s and reducers as per figure 6. 
Connect hoses 14 and 15 to respective tee. 


Awkward position. Oil spills. Slipping off hose fitting 
Good body positioning. Contain and 
clean-up oil spills. Clean hose fitting. 


10.  
Install check valve to “RAISE” tee. Face check valve 
towards front of vehicle as per figure 7.  


Awkward position. Oil spills. Slipping off hose fitting 
Good body positioning. Contain and 
clean-up oil spills. Clean hose fitting. 


11.  
Disconnect hose 34 from 90° fitting and remove 90° 
fitting. Replace with tee and reconnect hose 34 as per 
figure 8 and 9. 


Awkward position. Oil spills. Slipping off hose fitting 
Good body positioning. Contain and 
clean-up oil spills. Clean hose fitting. 


12.  
Disconnect hose 33 and remove nipple from “R.YIELD” 
port in manifold block 12. Install tee and reducer to 
“R.YIELD” port. Refer figure 10 and 11. 


Awkward position. Oil spills. Slipping off hose fitting 
Good body positioning. Contain and 
clean-up oil spills. Clean hose fitting. 


13.  Connect hose 33 to end of reducer Awkward position. Oil spills. Slipping off hose fitting 
Good body positioning. Contain and 
clean-up oil spills. Clean hose fitting. 







    
 


Document No: SWP CT 6.58 Last reviewed: Section:Coaltram Version: 1-0616 Page 4 of 8 
This document is uncontrolled if printed.  Please check the Master Document Index (MDI) for current version. 


No. Steps Hazards Controls 


14.  
Install 90° adaptor to remaining leg of tee. Refer figure 
12. 


Slipping off hose fitting Clean hose fitting 


15.  
Connect new hose #36 between remaining leg of tee 
installed in “LOWER-IN” port and number 1 port on relief 
valve body (figure 14) 


Slipping off hose fitting Clean hose fitting 


16.  
Connect new hose #37 between relief port 2 and yield 
port (figure 15) 


Slipping off hose fitting Clean hose fitting 


17.  
Connect new hose #38 between check valve and “R-
YIELD” port (figure 14). 


Slipping off hose fitting Clean hose fitting 


18.  
Install relief valve assembly with M8x50 bolt and washer 
on inside off driver side wall using hole taped earlier. 
Refer figure 13. 


  


19.  
Reconnect any other hoses removed or moved to allow 
task to be completed. 


  


20.  Remove isolation   


21.  Run vehicle and test boom function 
Noise 


Personnel 


PPE 


Communications 


22.  Clean up work area   


 
  







    
 


Document No: SWP CT 6.58 Last reviewed: Section:Coaltram Version: 1-0616 Page 5 of 8 
This document is uncontrolled if printed.  Please check the Master Document Index (MDI) for current version. 


 


 


 
Figure 1 


 


 
Figure 2 


 
Figure 3 


 
Figure 4 


Relief cartridge 
5520010171 


Elbow 
5520000107 
½"BSPP-9/16"JIC 


Elbow 
3176654800 
¾”JIC-¾”JIC 


Check valve 
5520010172 


Nipple 
5520003665 
½”BSPP-¾”JIC 


Nipple 
5520003659 
½”BSPP-¾”JIC 
 


Body 
5520010170 


Nipple 
5520003665 
½”BSPP-¾”JIC 







    
 


Document No: SWP CT 6.58 Last reviewed: Section:Coaltram Version: 1-0616 Page 6 of 8 
This document is uncontrolled if printed.  Please check the Master Document Index (MDI) for current version. 


 


 


 
Figure 5 


 


 


 
Figure 6 


 


 
Figure 7 


 
Figure 8 


 


 


 
Figure 9 


 


 
Figure 10 


Hose 14 & 15.  


Tee’s with reducers. 
3176659100 x2 (1-
1/16” JIC) 
0570500021 x 2 (1-
1/16 to ¾” JIC) 
 


Remove 90° 
elbow and 
replace with tee 
3176542800 
(9/16”JIC) 


Tee installed 
3176542800 
(9/16”JIC) 


Hose 34 


Hose 33 


Remove 
nipple 


Nipple 
3715058700 x2 
(1-5/16 UN’O’ to 
1-1/16 JIC) 


45° elbow 
3176655000 
x2 (1-1/16 
JIC M/M) 







    
 


Document No: SWP CT 6.58 Last reviewed: Section:Coaltram Version: 1-0616 Page 7 of 8 
This document is uncontrolled if printed.  Please check the Master Document Index (MDI) for current version. 


 


 
Figure 11 


 


 
Figure 12 


 


 
Figure 13 


 


 
Figure 14 


 


 
Figure 15 


 


 
 
  


Install tee and 
reducer 
5520010182 (¾” 
JIC-UN’O’-JIC) & 
5520010181 
(¾”-9/16” JIC) 


90° adaptor 
installed 
3176306000 
(¾”JIC) 


Hose #37 


Hose #38 


Hose #36 







    
 


Document No: SWP CT 6.58 Last reviewed: Section:Coaltram Version: 1-0616 Page 8 of 8 
This document is uncontrolled if printed.  Please check the Master Document Index (MDI) for current version. 


Recommendations to change any instructions are to be listed and communicated to your supervisor. 
 
 
 
 
SWP Sign Off Signoff should not take place unless this procedure has been read, understood, and all personnel associated with this task must follow this standard work procedure. 
 
 


Employee Name Signature Date Undertaken 


   


   


   


   


   


   


   


 





